Package Leaflet: Information for the patient

Convolt 500 mg film-coated tablets

Levetiracetam

Read all of this leaflet carefully before you or your child start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again. )
- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for dvou only. Do not pass it on o others. It may harm them, even if their signs of illness are the same as yours.

- If you get any side effects talk to your

What is in this leaflet

1. What Convolt is and what it is used for

2. What you need to know before you take Convolt
3. How to take Convolt

4. Possible side effects

5. How to store Convolt ) }

6. Contents of the pack and other information

octor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

1. What Convolt is and what it is used for

Levetiracetam is an antiepileptic medicine (a medicine used to treat seizures

in epilepsy).

Convalt is used: ‘

- on its own in adults and adolescents from 16 years of age with newly
diagnosed epilepsy, to treat a certain form of epilepsy. Epilepsy is a condition
where the patients have repeated fits (seizures). Levetiracetam is used for
the epile sg form in which the fits initially affect only one side of the brain,
but coulq thereafter extend to larger areas on both sides of the brain (partial
onset seizure with or without secondary generalisation). Levetiracetam has
been given to you by your doctor to reduce the number of fits.

- as an add-on fo other antiepileptic medicines to treat:

- partial onset seizures with or without generalisation in adults, adolescents,
children and infants from one month of age;

- myoclonic seizures (short, shock-like jerks of amuscle or group of muscles)
in ‘?du\ts and adolescents from 12 years of age with juvenile myoclonic
€pIlepsy; ! o o

-primary  generalised tonic-clonic seizures (major fits, including loss
of consciousness) in adults and adolescents from 12 years of a%e with
idiopathic generalised epilepsy (the type of epilepsy that Is thought to have
a genetic cause).

2. What you need to know before you take Convolt

Do not take Convolt ) ) o
- Ifyouare aIIer%\c to levetiracetam, pyrrolidone derivatives or any of the other
ingredients of this medicine (listed in Section 6).

Warnings and precautions

Talk to your doctor before takmg Convolt ) ‘

- If you suffer from kidney problems, follow your doctor's instructions. He/she
may decide if your dose should be adjusted.

- If you notice any slow down in the growth or unexpected puberty
development of your child, please contact your doctor.
A small number of people being treated with ant\-epwlef)tlcs such as
Convolt have had thoughts of harming or killing themselves. If you have any
s?mptoms of depression andfor suicidal ideation, please contact your doctor.

- It you have a family or medical history of irregular heart rhythm (visible on

an electrocardiogram), or if you have a disease and/or take a treatment that

make(s) you prone to heartbeat irregularities or salt imbalances.

Tell your doctor or pharmacist if any of the following side effects gets serious

or last longer than a few dai(s: o ) ‘

- Abnormal thoughts, feeling irritable or reactmg more aggressively than
usually, or if you or your family and friends notice important changes in
mood or behaviour.

- Aggravation of epilepsy )

Your seizures ma;/ rarely"become worse or happen more often, mainly during

the first month after the start of the treatment or increase of the dose. If you

experience any of these new symptoms while taking Convolt, see a doctor as
s00n as possible.

Children and adolescents
- Convolt is not indicated in children and adolescents below 16 years on its
own (monotherapy).

Other medicines and Convolt ) }
Tell your doctor or pharmacist if you are taking, have recently taken or might
take any other medicines.

Do not take macrogol (a drug used as laxative) for one hour before and one hour
after taking levetiracetam as this may results in a loss of its effect.

Pregnancy and breast-feeding }

If you are pregnant or breastfeeding, think you may be preﬁnant or are
f\annjng to have a baby, ask your doctor for advice before taking this medicine.
Levetiracetam can be used durmé pregnancy, only if after careful assessment it
is considered necessary by your doctor., L

You should not stop your treatment without discussing this with ?/our doctor.
Avrisk of birth defects for your unborn child cannot be completely excluded.
Breast-feeding is not recommended during treatment.

Drivin% and using machines ‘ ) ‘
Convolt may impair your ability to drive or operate ang tools or machinery, s it
may make you feel sleepg. This is more likely at the beginning of treatment or
after an increase in the dose. You should not drive or use machines until it is
established that your ability to perform such activities is not affected.

3. How to take Convolt

Always take this medicine exactly as your doctor or pharmacist has told you.
Check with your doctor or pharmacist if you are not sure.

Take the number of tablets following your doctor’s instructions. )
Convolt must be taken twice a day, once in the morning and once in the
evening, at about the same time each day.

Adjunctive Therapy and monotherapy (from 16 years of age)

- Adults (=18 years) and adolescents (12 to 17 years) weighing 50 kg or more:
Recommended dose: between 1,000 mgand 3,000 mg each day.
When gou willfirst start taking Convolt, your doctor will prescribe you a lower
dose during 2 weeks before giving you the lowest daily dose.
Example: It your da/jy dose is intended to be 1,000 mg, your reduced
starting dose is 1 tablet of 250 mg in the morning and 1 tablet of 250 mg
in the evening, and the dose will be gradually incremented to reach 1,001
mg daily after 2 weeks.

- Adolescents (12 to 17 years) weighing 50 kg or less: )
Your doctor will prescribe the most appropriate pharmaceutical form of
Convolt according to weight and dose.

- Dose in infants (1 month to 23 months) and children (2 to 11 years)
weighing less than 50 k%: ) )
Your doctor will prescribe the most appropriate pharmaceutical form of
Convolt according to the age, weight and dose.

Levetiracetam 100 mg/ml oral solution is a formulation more appropriate to
infants and children under the age of 6 years and to children and adolescent
(from 6 to 17 years) weighing less than 50kg and when tablets don't allow
accurate dosage.

Method of administration - o

Swallow Convolt tablets with a sufficient quantity of liquid (e.g. a %lass of
water). You may take Convolt with or without food. After oral administration the
bitter taste of levetiracetam may be experienced.

Duration of treatment

- Convolt Is used as a chronic treatment. You should continue Convolt
treatment for as long as your doctor has told you. ) }

- Do not stop your treatment without your doctor's advice as this could
ncrease your seizures.

If you take more Convolt than you should ) o

The possible side effects of an overdose of Convolt are sleepiness, agitation,

aggression, decrease of alertness, inhibition of breathmﬁ and coma. )

Contact your doctor if you took more tablets than you should. Your doctor will

establish the best possible treatment of overdose.

If you forget to take Convolt:
Contact your doctor if you have missed one or more doses. Do not take a double
dose to make up for a forgotten tablet.

If you stop taking Convolt: o )

If stoppmg treatment, Convolt should be discontinued gradually to avoid an
increase of seizures. Should your doctor decide to stop ¥our Convolt treatment,
he/she will instruct you abouit the gradual withdrawal of Convolt.

If you have any further questions on the use of this medicine, ask your doctor
o pharmacist.

4, Possible side effects

Like all medicines, this medicine can cause side effects, although not
everybody gets them.

Tell your doctor immediately, or go to your nearest emergency department, if

you eernence: } ‘ - ‘

- WeaKness, feel light-headed or dizzy or have difficulty breathing, as these
may be su%ns of a serious allergic (anaphylactic) reaction

- swelling of the face, lips, tongue and throat (Quincke's oedema) )

- flu-like symptoms and a rash on the face followed by an extended rash with
ahigh temperature, increased levels of liver enzymes seen i blood tests and
an increase in a type of white blood cell (eosinophilia) and enlar%ed | msph
nodes (Drug Reaction with Eosinophilia and Systemic Symptoms [DRESS])

- symptoms such as low urine volume, tiredness, nausea, vomiting, confusion
and swelling in the legs, ankles or feet, as this may be a sign of sudden
decrease of |dneﬁ/ function )

- a skin rash which may form blisters and look like small targets (central
dark spots surrounded by a paler area, with a dark ring around the edge)
(erythema multiforme) o ‘

- a widespread rash with blisters and peeling skin, particularly around the
mouth, nose, eYes and genitals (Stevens-Johnson syndrome)

- a more severe form of rash causing skin peeling in more than 30% of the
body surface (foxic epidermal necrofysis) o

- ans of serious mental changes or if someone around you notices signs
of confusion, somnolence (sleepiness), amnesia (loss of memory), memory
impairment {forgetfulness), abrormal befiaviour o other neurological signs
including involuntary or uncontrolled movements. These could be symptoms
of an encephalopathy.

The most frequently reported side effects are nasopharyngitis, somnolence
(sleepiness), neadache, fatigue and dizziness. At the beginning of the
treatment or at dose increase side effects like sleeﬁmess, tiredness and
?lzzmess may be more common. These effects should however decrease over
ime.

Very common: may affect more than 1 in 10 people

- nasopharyngitis;

- somnolence (sleepiness), headache.

Common: may affect up to 1 in 10 people

- anorexia (1oss of aFFet\te); } o ‘

- de;t)r%slslton, hostility or aggression, anxiety, insomnia, nervousness or
irritability;

- convulsion, balance disorder (equilibrium disorder), dizziness (sensation of
{mst%aldm)ess), lethargy (lack of energy and enthusiasm), tremor (involuntary
rembling);

- vertigho (sensation of rotation);
cough;

. abdominal pain, diarrhoea, dyspepsia (indigestion), vomiting, nausea;

Srash;

- asthenia/fatigue (tiredness).

Uncommon: may affect up to 1 in 100 people )

- deﬁreased number of blood platelets, decreased number of white blood
cells;

- weight decrease, weight increase; ! )

- suiclde attempt and suicidal ideation, mental disorder, abnormal behaviour,
hallucination, anger, confusion, panic attack, emotional instability/mood
swings, agitation; o

- amnesia z%\oss of memory), memory impairment (forgetfulness), abnormal
coordination/ataxia (impaired coordinated movements), ~paraesthesia

(tvm(glmg), disturbance in attention (loss of concentration);

- d|poE|a (double vision), vision blurred;

- elevated/abnormal values in a liver function test;

- hair loss, eczema, pruritus; )

- muscle weakness, myalgia (muscle pain);

- injury.

Rare; may affect up to 1 in 1,000 people

- infection;

- decreased number of all blood cell types; )

- severe aIIerF\c.reactlo.ns (DRESS, anaphylactic reaction [severe and
important allergic reaction], Quincke's oedema [swelling of the face, lips,
tongue and throat]); )

- decreased blood sodium concentration; o

- suicide, personality disorders (behavioural problems), thinking abnormal
(slow thinking, unable to concentrate);

- delirium; ) o

- encephalopathy (see sub-section “Tell your doctor immediately” for a
detailed description of symptoms);

- seizures may become worse or happen more often; ‘ =

- uncontrollable muscle spasms affecting the head, torso and limbs, difficulty
in controlling movements, h{Eerkmeswa (hyperactivity);

- change of the heart rhythm (Electrocardiogram);

- Fancreatms; »

- liver failure, hepatitis; }

- sudden decrease in kidney function; ‘

- skin rash, which may form blisters and looks like small targets (central
dark spots surrounded by a paler area, with a dark ring around the edge)
(erythema multiforme), a widespread rash with blisters and peeling skin,
particularly around the mouth, nose, eyes and genitals (Stevens-Johnson
syndrome), and a more severe form causmf skin peeling in more than 30%
of the body surface (foxic epidermal necrofysis); ] )

- rhabdomﬁ/_o\ysm (breakdown of muscle tissue) and associated blood creatine
phosphokinase increase. Prevalence is significantly higher in Japanese
Fatlents when compared to non- Japanese patients.
imp or difficulty walking.

Evidence also suggests a possible ﬁredisposition of the Japanese population to

neuroleptic malignant syndrome (NMS).

Reporting of side effects o

Ifyou iget any side effects talk to your doctor or pharmacist. This includes any

ﬁossm e side effects not listed in this leaflet. By reporting side effects you can
elp provide more information on the safety of this medicine.

5. How to store Convolt

Keep this medicine out of the sight and reach of children.

Do not store at temperatures above 30°C.

Do not use this medicine after the expiry date stated on the carton box and
blister after EXP:

The expiry date refers to the last day of the month.

Do not throw away any medicines via wastewater or household waste. Ask your
pharmacist how to throw away medicines you no longer use. These measures
will help protect the environment.

6. Contents of the pack and other information

What Convolt contains

The active substance is levetiracetam. )

Convolt 500 mg film coated tablets. Each tablet contains 500 mg of
levetiracetam.

The other ingredients are: ‘ o
Tablet core: povidone, hydrogenated castor oil, anhydrous colloidal silica,
magnesium stearate. )
Coating: h%/grome\lose, titanium dioxide (E171), Macrogol 400 and yellow iron
oxide (E172).

What Convolt looks like and contents of the pack ‘
Convolt 500 mg film-coated tablets are oblong, biconvex, yellow, scored with

logo “LV2".
Convolt 500 mg is supplied in packages containing 60 tablets (10-tablets
blister packs).

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A. ‘

C/ Olaz-Chipi, 10 - PoIi%ono Industrial Areta
31620 Huarte (Navarra) - Spain

This leaflet was last revised in December 2021.

This is a Medicament

- Medicament is a product which affects your health and its consumption
contrary to instructions is dangerous for you.

- Follow strictly the doctor's prescription, the method of use and the
instructions of the pharmacist who sold the medicament. }

- The doctor and the pharmacist are the experts in medicines, their
benefits and risks. ) )

- Do not by yourself interrupt the i)verlod.of treatment prescribed for you.

- Do not repeat the same prescription without consulting your doctor.

- Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists

Qcinfa

20022-£130191€04d NN



o el Ologlse Il B !

Muolﬁl‘omhow CJ gds oS

NEWRPER

oy Ologlas o g3

5 Y cellab dilhas] gl clgudl 13n Jls § el b dilisy L3I & 5l ol 80
,sylo)alps\;djzuuusoj;.dlowhﬁbl .
deal) sf Coll JLul g 5T dliad T bl 95 13

i3 U dglie & b 043l 6T SO O 5 i i o)) Bl ] S (595 3 3] 1) dlass M6 cad ellel e el ldn a0y @

& ] 512508 23l 03n § o i s dlatona Ao HUT g U3 Jadas Jasall of caudall iauls &

il BT T elds b 1s) o

18 pdad) o O giswe
lostul 2195 o Loy CIsiSsS 9o Lo -)
CISBS elgs Jsk b 48 ma g o ¥

SIS plasial Lo b a;ﬁn v
ezl Leslodl Y -
CIsBSS & mS -0
S Sloglaas ddsll Glgie -1

(de3s) 3lodly QLulls il azgll o0

§ el g aie gul puib dnh dogl) o Gl guibs I3Vl dgees 2l el ®
& 83Ljs el Sllast § el U asd) Sle 53] Olsie 83L35 8l de
Aysliagl usd) § e 5 (Slawsd] b §) slad] pall LY (g5

S 8L G 55 NI e G Ol sl ol deS ooy i Il
IS s § rlas b Sgie s Oladle 0da 3553 48 e cpeddl] o]

dabae lghauo3 L1 &3S 0 @) 8l BS99 Toshy 055 8 gl il ®
(JSY susie sl Ol £ Gald) (Bl 5S1s 5315 b )5 dzaly

sVl pally daokl dibibl § dolbs pidSs ssh dolay Aol Yo fiie i ®
(s et doMis) dululud] clae¥ls onealls

Al (o 2 395 dpaty ) 25 Sldl bl oy Bam FSY OV 5 @
ol @l B 7l Jlosl)

WY Oledle Wem o pasd LoV 13] o 8 s deuwds Ol Gisdo e Olode  ©
Sladle 5T Gsw 1t Ishu (sgadl) BSIUI Chmds (Oluadl)) 351N 3l cultly

3l o 8308 Camd) dlaparl] b ol Lol OIS gl U5 § Le 5,51

(GElodl Al alosd] Jis¥) (3l 6T 0dn 0555 3 (dompom Ay

smddl ghuall (psdl § &) puladl @asldly Y Gladll Bsas 55U dsledl )Yl
ST ol casilly pulsilly smid) e dedledl oW iy OS5 3 ls09 lgz Vb
21 ol U8 Bsw CBol a5 s ) 3L i of ) ey s Tosus

(0ol Vo US (0 oty pasnd 3 55 ) iz il el 56T
eoaldly Y Olg o
ehally (pstll § b ) peledll @

(oazes Vv JS e polsesl V Jlasls pass ou b g sl b Sue § 35 28) 1d=ila dusle ,6T

(plehll gl &3) Lg 2 glais @

Y e g 355 (31 (3B e dlgas OlST @

S (LI paisy Hs=adl) Slsll (03159 Ss) O35 Ol adls kvl e
(LI Gl Y1) Gl (wlaadly dBUall ais) Hsealls

Olsdl ysmidl) dosall @

Jl=ud! .
Ol s e B s e Jgw] Ghdl G o ©
il mib @

(sbel) ol yomi o2y ®
S e el Ve ] dols pasd on be ol Sus § 35 3) A= s dusly 46T

bl ol OIS sas plassls dosedl] psliall sae plazsl  ®

3ol 8oL of gl pplassl @

il (oMl (§5w 28 sk (Jasl OladY ol ST 5 Syl Agle  ©
rballs el 3h Do) ) il pute 1Y) il gl dogs L3I

83180 (i) S 2 g 1/ Gt I (s3l) B 51T Cims (6 5101 028) O] @
(GaS A 01488) oLesYl Gl jadls (55 Iy ysmidl) Junisd] (dommmo s by & el e

sy 8 Aaled 3 y9 (B3 N drlgo)) giS o

Aol ol e gm0 o WU il sl il g5 @

By eIV midl bsie @

Mzl pVlsMasll ims .

oble] @

43): n):bula)b‘T
g3l

@V OIS glol guaz das plassl @

Ollls 0laills dorgll £353) dods (o oo (gusod s 5) Bl Lyl C¥elis @
(@l

@il § psosall Ssiws izl @

S shdl) sl pe ySadlls (dSsho S¥Se) duasill § OUl ol los¥l @
(S A e 8318 pacy Sl

b ®

(Jpaitlly 291 8 2k "Tys b 3ol " o gl D) Giles Ubis)

Ol Y 5o RS § Guss ol g pall Olss s5us B .

S Ul § (ol dygmos 31 BYs ledls ol ) § 55 Lol dlas Clazs @
(bledl b ) Il b s

(G il babase) LB Sl b Jame § s

wbsdiod .

(A8 Ol (gusUl Jaall @

MU Bl § eolio b 0

dalata lohuod AS15 35 0 @) &yl @RS suns sty 055 93 gulr il
b (JS8Y suste il Ol / Galedl) (Bl 5S15 515 bao ly)s dialy
iVl pdlly Al dibill § dolss 855 st deolay Aedl o sbie
oty B Y OIS 35 d(Ogudsm 3t doMhia) delulidl sLaeVls ¢ Is

Al (6301 & el INlosil) Al 3n 2+ iy Wl

)L,SMuob)i”4..woabJUAl@l:»xlag(@aﬂlctzwm)w‘)ulu)”d)l\x\ .
LI b 52 41 e AL bl o2 b1 & Tl 35T gy )1 bl el 3

(il Gdsmosigs 0

(s Veye s US g ool N+ ] sty pasd ou o sl o us § 35

L(NMS) Ol &bl do bl diloY aesbld) SISl shustal ddlazo J] Ll JSYA1 e

Asle BT el e E36YI

dlozma &l BT T U5 dads - Javall of caall il sl BT 6 elide © b 13]
dal=ih) Slaslab) 35 § paluy dusle J6T 00l e $30Y .3 il oda § doyhe 18
sl5dl 13 dodlay

CIshisS (2350 a0
JUbY Jslize 5 glpe oo Tauss slsll s Jadoy

2T os WY 8 de s § slsull laisd
CEXP: dalS sy ay ) e s ddsll e g bl duoMall g, <Lyl dsy slgadl i Jasiug Y
el 3oy psd) J) doMall g6 o

05 Jowall JLul 495l SLladl 5T G pdll oloe 35k o 9o 6 e palbdl iy ¥
) Bloo & ulaal] 0l aslus lglasid a3 b Gl B55Y a palidl] iy b

S Ologlaog ddsll Ol gime -1

e SdolisS g

bl k] o Uil 85U

(il o ol 00 le (0§ US 5 sl ol S e 00+ oS
(o886 Y ObsSl L

Ol dile ¥ ddlg e Bikow @ adgn £9,5 Cod Osider il e o Bl Gstona
pomdelb]

&+ Jsz oSk (E171) postiadl ST B Gokesyle ide ool B s
L(E172) 38 seuu3]

Ll Olygimeg CIlisS slg ol JSi)

O 835m0 gz sl) Do clibitus sl o dalie ool 31 USE § 350 aole 01+ LJsiisS
(Lv2) 301 lgeds ysdome 3 il

(a5 IS § Gl BV ) o3 T e g5t B 30 pade 00+ LshisS
Broutl] 3o ASIUL) dsmial) S I

o0t i Ol it
bl gisdg dahie V- Vsl & Lo
Lla] - (18) oIl ¥VIY

- %
WOV e § Bl odg) dszl e 5T Ca sl

dlosiul 5150 o log CIsHisS 5o Lo )
(gl Slog gl pasa) g pall sliss elss 5o plical i

gl sS fm
edpas o3 oaills 551 Tele 11 G5y Gudll pinl s i) Jadia s
Loy Al 5o ¢ sall g pall OV (o Sasme g 53 gk Sy g pall el b
Ol g § plizal tedd puiion (Oleis) 85,550 Slgt) bl lasd U2
3,«51 cliol J] s asmy s 93 LyiS) é\,&»lgw‘a@ml_u,-yu.ﬂ&,dl
Pl Lsman 3l sl Lisomabl Ll 93 § &5l g pall Sbgs) &bl ol
& rall Obgs sue Julis) pliul ik ol ) Cos ) (Aoase Byl
o) s 6,5 g pall Dol me BLo] elsuS @
50 US s danze L5362l el drgmall gl § Al & pall OLs o
e n Dl @15 JibWs il s Ll
dlae Copasy denall anis 1Y 8 pa8 Ol al) duma I &y 5sl g pall Slgs
Slole VY Osaly Gall ial bls Gll] @ (OMasll ge d game ] Busly
ol s OMasl] s Sbss ge Ogile
(ool Olab ] @53 bol> Glgi) donshl dume I 353l AV g pall Sbgs
) Sligi i Ol 3 lale VY Ol Gall gyl My Ul &
(@139 Ol sleal OF Wi £ pall 0 £.59) o] Dopzne

o

o

IS elgd U B 4 me ey Lo ¥

oS Jglis Y
b)) .Y elsall OUsSe o 8l ol plicul sk B0l dpwlua o 5 S 3] @
(B &

Ol pledly OlblusYl

CoiisS Jsls U el J) G
eyl Jousd R a8 3] ¢ u@'uk&&;bﬁ|du)&uwdl_ﬂ\_‘5h|
) i ledstus Gl

dl Jsosll sl sadl Ty ellib e clasy 1] @
ekl s SVl 2

OISST CUsisS e g pall ¥kl dysdl Oslsliny ol 2 M go il sue e Tl ¢
oY ) e sl ST ol 6l & m 18] 5ol 5T g sldy] s palass
el bl SV 2

wlm@,@m)wmb,ﬂfu@lww@gl@u so )b bl oS 13] @
S pllass) pas) Lo iz e JSUD 515 02 56 blas CaS 13] sl (3L Sl
ozl @ 23 0151 ps ol LB

85 O paal 5 8 gt AW Lol SBY 0d aol Commpol 13] Japall of andall !

spbl Sus (e Usbl

of Cas Y I3] o slimbl b e dolsamy G pall of uail] de g pi ST @
S el sl 3kl § Ol JeBuol sl )81 us Loy

_ - el it

I35 Bole (3lo Y o S 3 Euod ol egul o) ¢ pall g s aBle Tl
eV 0d o Ll Cgzls 13) e ol 8oL sy ol el oty sy JsYI il
OSen 39 OB & ] iiald CsissS sl +LST Buyazd

Bsin b 575 o Esl G

Oginl iy JubY
) J—aiia S Tols Vgl b () il s JUbY CUgiisS elhas] oY @
.(.x:gi

SAY dgsYl g ¥elad
Jsbizs OF etk o 9l T30 s S 13] o Usbiss S 15] Juwal) of sl o]
O ETN

695 43 3] tplipel sy sl9> Jols (e ol usy 5l U3 (ke #159) IszgSke slss Jskis ¥
sl ddels Olads JJ els

Lo ls desdl
S 13] 5 dsid e 5T Yol S 3] gl 1 Ul b el 5 il
Dlorl) ity apebal) o8 13] Jad t Lood] el pliaal stk Jss 5Sg (U pbabass 5f)
5 Y el 8 ftital Sos 31 Ul s sl puts s Lys b ol sty dylisy
0 <31 Y Lo mans ¥ LS Toleul s Oy i) dilo] shs slegtal
Lslgl gy

VYN Jiig 3L

IS s 3 3] 53021 5l VY s o BoL! e <5313 (e lg] Camd) 43
0o VT Gy s ) 8305 sy ol ¥l § sad) wis S Sy O ez ulailly ysmtd]
S5 ¢ dazsll ol slsl s 538 ol e 9T i 32 Y plusial ol B3l

elgd i
yasel) el o 13 Sloadmtl) pylis Sy 4Isliss i o 55 4 gtto 5 elsall -
dosall Oleglsiy Jloszwd Gloli ) S s @By )l dios =l -
L folines Laaslgds dsoll § Olpes Juwalls Cadall O] -
Al Bl § Boused) Ml B ks ol e B3 Y -
i)l 8 il (95 drogll puds 5,85 Y -
JLbY stz s Tagsy dy3a¥l 4315 Jadoss -
Gl doall sl i9 pudzne
o= dsleall slos!

CIgisS pluseial &y sbyg de ) ¥
il Jogall 5T aphall oy oo Lol elgll 1 Jsks
Jushs

OS5 & 18] Jowall sl sl

Sl ey o A ol 831 sue st
(o5 Cdsl e § Eln B9 Tolio B o diosy (90 CISES gy

(VT B o &oliy) sl 3 5 sls 3

o1 (GletVs 1Y ou e fos 25155 calll) cnnl bl (ple WA G 30) W @
) 155 028 0+ egiljol ks

) ) ,Lﬁ%iwru‘,w\.“ 7515 ey woshl de 2l

U1 cbillas] U3 Gxe sl Bk 3T s 2 apabal) ) iy (5SS elgy ¥kl ey i

Auasdl de | a3

e YOu sl (0 B o Al elis b ol Vo oe 8 duasd) dlis o SIS 13] 1l

Voo dl deas o Ly de ol 805 o2 Bws cluss padde YO ulg 0 85 Lo

sl am Lagy ole

131 25 0 oailish &l ) (lols W5 VY ow e es] 2ol u ) dall @
s lls 033l yomld by CshisS o docdle ilonll JSEY ST Coll Loy 5w

1) Jb Wy (. ¥¥9 54 o e Sos] 29l calll) @o 0 Bpakl de sl
025 0+ e piliol U5 uil (bole 139 dole o o2 ol 2916
e pdly 039l yasl) Tds s sS (e desdle dilsll JISEY ST Coall iy G

dealill dugall IS ST o)l g5k o8 Uslors Mafpnla Vo fmnww
U5 50l (& WV J1 T pas (0) _,m,msuumusuwwwgsuuwsﬁn,u
B3 d53.) s ol e Jsasdl L505al pas Dl 5 025 O+ Ge pailisl

Lol BV

gl.x:lu)l dds b

S (oLl G 355 M e ) el 0 B3IS &S a5 ol 31 el
13l Il sy plisal steel) A1 bl jsmdl o3y o8 455y ol plehll o CshisS Joks
o Gk o

)l Bae

Loy a1 Bkl I g3l &yt Ol G 3030 0 5b IS CIBgS oy
M|

£ 000l Obs e IS Wiy 08 3] i)l B il 930 2Nl BY

ilsasd) gl cpulsilly ysmdl L 813 & 2 S o deoll] dlazond] 4l
ygdlly puiitl] dgno @il dzp pal

e bl Coall & G ey oo 55T 0ol 3 0 Tous ol 1] ey ool
Bl de ld 3o

1 gisS Jgl S 13

gz Gl sl g Ao line e yor J5bis Y 5ST 5l e s IS g 15] by o]
(sl gS Joks e B gi 13)

el 53 13] . pall Ol B3L3 caiod Loy 5 853 s el Ul e sl i
el O 213l) Gyl ool 9l Olselss Aihsad el Lids

sl ol all Ll sl i plassial iyl oo 65 dltal gl el OIS 13

cinfa

lesoed) dplodl BV -€
Oa JS e 8980 g Y 4iSUs dsle Lol el clsul 1is o 08 pso¥1 US e
gl

& Dgmo 9l Jlg> wand 1ol gl Hoabs wis (5lsb ud ST Y] S 9l dpsh a1
bt guws s 35 Glode 04 (555 8 (it




